

TEST CERTIFICATE

ST-25-08-18-03

- Product:** Laminate flooring: "Çamsan Original"
Thickness: 8,0 mm
- Producer:** Çamsan Ordu Ağaç Sanayi ve Ticaret Anonim Şirketi
Kökenli Mah. Sivas Yolu Çamsan Fırınlar Mücavir Sokak
No: 1 PK: 35
Altınordu / ORDU
Türkiye
- Order:** Determination of Laminate Flooring Topical Moisture Resistance according to NALFA-Method and evaluation for an extended **120 h** water exposure
- Test report:** 2724320
- Test results:**

Parameter		Wet Swell (informative only)	Re-dry Swell / Rating	Requirements according NALFA for 24 h
Final Thickness Swell [mm]	Position 1	0,64	0,36	Not applicable
	Position 2-4	0,39	0,16	
Qualitative Rating Specimen 1/2		4/4	2/2	Fulfilled
Water Leakage		Not detected		Not applicable

Dresden, 18/08/2025

Adrian Kessner

Head of laboratory



p.p. Weid

Engineer in charge